

# T E S T C E R T I F I C A T E

ST-20-08-13-02

**Product:** HILLMAN LAMINATE FLOORING  
Ambition Collection

**Producer:** SYNCHROWOOD.COM SDN BHD  
LOT 838, JALAN DEMAK LAUT 5  
DEMAK LAUT INDUSTRIAL PARK  
93050 KUCHING, SARAWAK  
MALAYSIA

**Order:** Determination of the Thickness swelling according to ISO 24336:2005

**Test report:** 2720347

**Test result:**

Property	Result	Classification according to EN 13329:2017 Table 2
Thickness swelling according to ISO 24336:2005	7.3 %	LU 21-23 and 31-34 are fulfilled

Dresden, 13/08/2020

Head of laboratory



Engineer in charge